1. Body Unit




(03801

I. Body Unit
No. | No. of Name of Part No. | No. of Name of Part
drawing drawing
T [GO107 | Cylindrical baseboard 28 [ GO100 Belt hood screw saddle
: D10X $6.2X40-2
2 | GQI06 | Body upper segment 29 | GL204 Belt hood nut
3 | GSI36 Body screw 30 | GS122 Belt hood 2 screw
M30X 35-4 Socket head cap screw M4 X7.5-2 plain screw
4 |GK212 | Panel board catching plate. | 31 |GKSIOI-b |Belthood2(205) b 24 A
5 [GS133 | Catching plate screw 32 | GK200 Belt hood support
M5X12:2, M5%20-1
Socket head cap screw
6 [ GKS103 | Panell Plastic 33 | GS134 Belt hood screw
7 | GSI132 | Panel screw 34 | GS134 Angle stand screw
M4 % 16-2 Socket head cap screw M6 X 12-2 Socket head cap screw
g | GK204 | Panelll 35 |GKI99-b | A-frame(205)
9 |GS132 Panel screw 36 [GS172 Connection board screw
M4 X 16-4 Socket head cap screw M5 8-2
10 [ GKSI04 |Panelll ) 254 A02¢&. /3 37 | Gk206 Connection board
1T [GSI3Z | Panelscrew 38 |GM107-b | Arc needle board
M4 X 16-2 Socket head cap screw
12 [ GKS207 | Oil catching p 39 | GS172 Faller screw  M5x8-2
13 | GSI31 Oil catching plate screw 40 [GK212 Block 2pes
M3X10-1, M3X62 '
Socket head cap screw
14 [GK208 | Side panel
15 | GS134 Side panel screw 42 | GK209A | Small o1l seal
M4 X 10-2 Socket head cap screw
16 | GKS102 | Side back cover 43 |GK209B | Small oil seal without station
17 | GS132 o SETeW, 44 | GK208 Big oil seal
M4 X 40-2 Socket head cap screw
18 | GK202 | Back cover plate 45 [ GR210 Oil pipe joint
19 |GSI123 |© “screw 46 | GX102 Pendulum stand spacing pinl
. M5 X 9.5-2 plain serew
20 | GX101 | Threading screw 47 | GX103 Pendulum stand spacing pin2
21 | GK203 [ Onl box
22 | GK201 [ Upper cover plate 49 [ GKS105 Stitch cover board
23 | GS122 Oil box screw 50 | GS134 Stitch cover board screw
M4 X 12-2 plain screw M6 X 16-2 Socket head cap screw
24 | GS123 | Upper cover plate screw 51 [ GS132 Drawing stand screw
M5 X 9.5-2 plain screw : M4 X 8-1 Socket head cap screw
25 | GS134 | Belt hood screw 52 | GS131 Catching oil plate screw
M6X 60-2 Socket head cap screw M3 X 10-1 Socket head cap screw
26 | GK201 l?;{lst hood washer 53 |GO101 Belt wheel connecting slecve
x1.5-2
2‘{ GKS100 | Belt hood 1 NZs5 4 90 240AM 954 GS132 Belt wiﬂgg&gﬂec&i s}:eewve
55 [GSII2 Top wire of Pendulum stand
spacing pin
M6 X 6 Grub socket head cap screw
56 | GSII3 Top wire of Pendulum stand
spacing pin 2

M5X8 Grub socket head cap screw




™

2. Armshaft and thread raising

19




2. Armshaft and thread raising

collar

No. | No. of | Name of Part Quantity | Remark
drawing
1 GZ107 Armshaft 1
2 | GP104 | Raising thread cam _ 1
3 GX100 Raising thread cam commecting rod | 1
pin
4 GK215 Front axle sheath shim 1 $38X $16.5X1.5
5 GO109 Armshaft front axle sleeve 1
6 GO107 Armshaft back axle sleeve 1
7 GP103 Big belt pulley 1
8 GS114 Big belt pulley fastening screw 2 Grub socket head
: cap screw M8 X 14
9 GK217 Big belt pulley washer 1 G 155X $8.52X1.5
10 | GS145 Big belt pulley safety screw 1 Outer hexagonMix2s
11 | GH100 | Armshaft key 1 5X5X20
12 | GZ105 Raising thread rolling wheel 1
13 | GZ105 Raising thread rolling wheel axle 1
14 | GH115 | Raising thread rod 1
15 | GS133 Raising thread fastening screw 1 Cylindrical head socket
cap screw - M5X21
16 | GZ106 Raising thread axle
17 | GK09108 | Raising thread axle bearing 2 Needle roller
bearing HK09108
18 | GO101 Raising thread rod axle sleeve 1
19 | GK214 Raising thread axle retainer ring 1 DIZX PYS2XE
120 | GS112 | Retainer ring fastening screw 2 Grub socket head
cap screw M5X5
2171 GS113 Raising thread axle sleeve | 1 Grub socket head
fastening screw cap screw M6X8
22 | GL205 Rolling whee! axle locking nut M8
23 | GK280 Raising thread rolling wheel axle | 2 H8X $14X0.5




3. Needle bar and pendulum presser




i i nn e

3. Needle bar and pendulum presser

No. | No.  of | Name of Part Quantity Remark
drawing
1 | GZ108 | Needle bar 1 VZos
2 GH118 Needle bar connecting axle 1
3 GS133 Needle bar connecting axle screw | 2 Socket head cap
screw M5X16
4 GS111 Needle fastening screw 1 Grub socket head
cap screw M4X35
5 GVv2 Needle 1 2.4
6 GH117 Needle bar lifting link 1
7 GK218 Needle bar synchronous pendulum | 1
stand
8 GZ104 Synchronous pendutum stand small | 1
axle
9 GK220 Synchronous pendulum stand small | 1 DIBX P9I52X8E
axle retainer ring
10 | GS101 Retainer ring screw 2 Grub plain screw M5 X4
11 | GK292 Oil pipe joint 1
12 | GW200 | Pendulum stand oil line wire stand | 1
13 | GS132 Pendulum stand oil line wire stand | 1 Socket head cap
screw screw M4X10
14 | GS113 Copper link pin fastening screw 1 Grub socket head
cap screw M6X6
15 | GZ109 Small pressure bar 1
16 | GH119 Pendulum presser lifting small link | 1
17 | GH120 Pendulum presser 1
18 | GS132 Pendulum screw 1 Socket head cap
screw M4Xx10
19 | GZ135 Copper link pin 1 D6X25




4, Presser




4. Presser

No. | No. of Name of Part No. | No. of Name of Part
drawing drawing ;
1 GP105 Presser lifting curved plate 29 | GM104 | Compression presser
2 |GS134 Curved plate screw 30 | GS132 Presser screw
M6 X 18-3 socket head cap screw M4 X 12 socket head cap screw :
3 | GUI01 | Curved plate rolling wheel | 31 | GZ200 | Bigpresserbar 20/ {34 [0 0
4 1GZ123 | Rolling wheel axle 32 1GO128 B‘ilgh presser bar under i
b :
5 | GL205 Rolling wheel axle nut M8 33 | GH148 | Big presser bar lifting
slider
6 | GH146 | Presser lifting back crank 34 | GS134 | Lifting shider screw
M6 X 22 socket head cap screw
7 | GX104 | Back crank taper pin 35 | GW202 | Presser bar small spring
©4%27,1:50
8 |1GS134 Back crank fastening screw | 36 | GK221 | Presser bar locating piece
M6X7.5
9 | GK222 | Back crank retainer ring 37 | GS134 | Locating piece screw
: 2pcs M6 X 18 socket head cap screw
10 | GS112 Retainer ring fastening screw | 38 | GK226 | Presser lifting locating
: Grub socket head cap screw M5 X5 slideway
11 [ GH147 | Presser hifting front crank 39 | GS133 Slideway screw
seat ; M5 X 16-2 socket head cap screw
12 | GX105 | Front crank seat taper pin 40 | GW201 | Presser bar big spring
P4X25
13 | GU110 | Front crank seat shider 4] | GKS106 | Pressure regulated
Fasionine boad . D20 A0f43M°
14 | GS135 Slider screw 42 | GS132 Fastening board screw 1
socket head cap screw M8 X 20 M4 X 25 socket head cap screw 1
15 [|GK223 | Screwshim @235xos8s5x2 |43 | GZ125 Pressure regulated screw
16 | GZ124 Front crank slider connecting | 44 | GK227 | Slideway screw shim
screw :
17 | GU111 Copper slider 45 | GK228 | Stand screw shim
18 | GZ122 Presser lifting axle 46 | GSI133 Stand screw
M5X 20-1 socket head cap screw
19 | GK224 Presser lifting connecting 47 | GL206 Fastening board nut
slide board
20 | GU111 Copper slider
21 | GH141 Presser lifting rocker arm =l
22 | GZ124 Rocker arm connecting screw
23 | GUIN Copper slider
24 | GW203 | Big pressure bar lifting slider
Jjump ring
25 | GK225 Rocker arm stand
26 | GS133 Stand screw
M5 X 16-2 socket head cap screw
27 | GK219 | Needle protect stand
28 | GS132 Needle protect stand screw
M4 X 12 socket head cap screw




5.Thread trapping and thread passing

S

4 ¢ ey — — ] —— 1 —— — —  — s — —; § T ! :




ey, e, B e e Y

S.Thread trapping and thread passing

No. | No..  of | Name Remark
drawing
1" T {GZ126 Thread trapping screw
2 | GL205 Locking nut M8
3 | GX106 Loosen bolt
4 | GK231 Bracket
5 | GK232 Slacker
6 [GWI15 | Thread trapping spring
7 | GLS204 | Thread trapping nut
8 | GK230 Thread passing ring
9 |GSI122 Thread passing screw M4 X 8 Plain screw
10 | GKS107 | Thread passing seat
11 |GWI109 | Raising thread spring 2
12 | GW108 | Raising thread spring 1
13 | GZ127 Thread passing screw
14 | GK233 Thread passing board
15 | GK234 Thread passing wheel felt ring
16 | GP102 Thread passing wheel
17 | GW102 | Thread passing spring
18 | GLS204 | Thread passing nut -
19 [ GS132 Drawing spring stand screw M4 X8 | Socket head cap screw
20 | GKS108 | Drawing spring stand
21 | GK235 Drawing spring stand washer ®8.8X ©4.5%0.8—1Pcs
22 | Gs112 Thread passing fastening screw Grub Socket head cap screw
M5X5

12.



6.Bobbin case and bottom axle




T

b s e R S SRR s

=

a5 R B AN e e ks i

gk

[

ey e

6. Bobbin case and bottom axle

Ne. ?o. of Name of Part No. dN:; of Name of Part
1 GHI29 Big connecting rod body 37 GS113 Front axle sleeve fastening screw
Mé X 10 Grub and sockst head cap sorow
2 GK236 Eccentric board A 38 | GR258 Pendulum bobbm support (205)
3 GK293 Back platc washer 39 | GRS260 Needle protecting retainer shim
- ¢7.8><l:;4.1x0.22—_4pcs '
4 132 Back screw 40 R261 Needle protecting retainer
mxgmm SCTEW
5 HKA4512 i axle bearing 4] GR259 Pendulum bobbin screw
(P52X ©45X12) 4512 Countersunk M3 X 10
6 | GOI® Eccentric siceve 42| GNIIIR Pendulum bobbin B ZolA Sv/0¢
7 GS124 Eccentric slecve fastemng screw 43 GN112 Pendulum bobbin body (big ks
- - M6X Q%m back)
8 GS135 Eccentric Impp::f screw 4 | GSI20 Bobbin bolt screw
socket head cap screw M8 X 25 M2.5X 4 plain screw
9 GK237 Eccentric board B 45 | GN113 Bobbin bolt shim
45X D26X08 1pcs
10 GS133 Big connecting rod fastening bolt | 46 GN114 Bobbin bolt
ki wa
11 GZ128 Big connecting rod pin axle 47 | GN115 Bobbin case
12 | GK238 Pendulum axle stand 48 | GWII3 Butterfly bearing spring
13 | GPI06 Pendulum axle fan-shaped gear 49 [ GXII5 Butterfly bearing spring screw
: M3 X 16 cup head plain screw
14 | GSI133 Fan-shaped gear ing SCTew 50 | GXI116 Bobbin case connecting screw
socket head cap screw M3 X 12 M3 X 22 plain screw
15 GO132 Bottom pendulum axle stand small 51 GW112 Bobbin case spring
16 | GZ111 Bottom pendulum axle 52 | GWll4 Bobbin bearing spring
17 | GS134 Bottom pendulum axle sleeve 53 | GS120 Bobbin case screw
fasteming screw M2 X 5.5 plain screw
socket head cap screw M6 X 20
18 | GO130 Bottom pendulum axle sleeve 54 | GN116 Bobbin b 2920/0
19 GSI32 Pendulum axle head screw 55 GZ109 Bobbin case hinge pin
socket head cap screw M4 X 12 $2X20
20 | GP107 Bottom axlc small 56 | GNIIg Bobbin case cover(205) 20 4. 94,0
21| GX107 ~Small ‘_ugg' —mpin e
¢4X£ur I
22 GZ112 Bottom axle 1 ;
23 GO131 Bottom axle sleeve
24 GK240 Bottom axle [ retainer ring
25 113 Retainer ring fastening screw
Gmbloc:;sheadcg)m M6X6
26 | GZ239 - Bottom axle tight rmg
27 | GSII3 Bottom axlec tight ring fastening screw }
socket head cap screw M5 X 16
28 | GZ113 Bottom axle
2% | GW115 Bobbin case ring spring  $4x15
Y48 830
30 | GN111 Bobbin case ring (205)
31 | GNI10 Bobbin case(203)
32 | GK241 Bobbimn case hinge
3 | GSs132 Bobbin case screw
M4 X 20 Socket head cap screw 2pcs
34 [ GK242 Bottom axle IT front axle sleeve retainer
nng
35 GST13 Retainer ring fastening screw
M6 (6 Grub and socket head cap screw
36 GO131 Bottom axle II front axle sleeve




7. Feeding




7. Feeding

No. | No.of Name of Part No. | No.of Name of Part
1 1 Feeding cam 35 | GK254 Upper feeding axle retainer ring
2 GS113 £ CAm SCrew 36 | GS113 Uppetfeedmgaﬂermmrmgfamngm
Grub socket head cap screw M6X 8 M6 6 Grub and socket head cap screw
3 GH125 Tooth fork 37 | GK255 Upper feeding axle shim
4 GZ129 Stitch slider screw 38 | GHI53 Upper f¢ front crank
3 GK245 Stitch seat slider 39 | GX11 Upper fecding front crank taper pin_vaxzs1%
6 GK246 Stitch seat 40 | GZ134 Front crank copper connecting bar pin
7 GK249 Stitch seat fixed stand 41 | GL204 Copper connecting bar pin nut
8 1 Stitch seat axle slecve 42 | GW206 Front crank copper connecting bar pm
: jumpring  es
9 GL204 Sttch seat _s_g!g_gg 43 | GH151 C% connecting bar -
10 GS113 44 GZ135 endulum oopper connecting
Grub sockmg €3p screw MGXZS = bar pin
1l GSI33 scat stand 45 | GW207 Pendulum stand copper connecting
Socket head cap screw MS X D bar pin jump ring
12 | GZI130 ‘Stitch regulation screw M8 46 | GOI123 Bottom fe;ed_l_ng ax[e back axle slceve
13 GW210 spring
14 w205 Stitch screw sleeve leal
15 GZ131 Stitch spacing sleeve
16 GZ132 Stitch regulation screw sleeve
17 | GKS247 | Stitch handle ball
18 | GK248 Stitch spacing board
19 [ GZi2l Bottom fecding axle
200 | GK250 Bottom feeding axle front axle sleeve
retainer ring
21 R
Rl e I
22 ' 1GO121 fi 5
23 | GSn2 Axle sleeve fasteqﬂg screw
M5 X 10 Grub and socket Cap SCrew
24 |1 GOI122 Bottom feeding axle back axle sleeve
25 | GS135 F crank fastening screw
Mix20 head cap screw
26 | GR231 Feeding crank
27 | GZ133 Feeding crank connecting pin
28 | GW205 Connecting pin jump ring ¢ 10
29 | GK252 Upper feeding big connecting bar
30| GKI53 Upper feeding adjustment bar
31 GS145 Upper feeding back crank seat fastening
SCTEwW M8 X I8 external hexagon screw
32 |GHIS2 Upper feeding back crank
33 GS145 Upper feeding back crank Tastening screw
M8 X 18 external hexagon screw
34 GZ120 Upper feeding axle




8. Lifting Tooth

10

11




8. Lifting Tooth

No.| No. of Name Quantity Remark
drawing
1 GZ121 Bottom feeding axle 1
2 GO121 Bottom feeding axle front axle sleeve 1
3 GS112 Front axle sleeve fastening screw
M35 X 10 Grub and socket head cap screw
4 GK250 Front axle sleeve retainer ring 1
5 GS113 Front axle sleeve retainer ring fastening 2
: SCTEW - M$§ 10 Grub and socket head cap screw
6 GO122 Bottom feeding axle back axle sleeve 1
7 GK251 Feeding crank 1
8 GS135 - Feeding crank fastening screw 1
M8 X 20 socket head cap screw
9 GZ133 Feeding crank connecting pin 1
10 | GH125 Tooth fork 1
11 | GW205 Connecting pin jump ring 10 1
12 G Z223 Lifting tooth axle 1
13 | GO113 Lifting tooth axle sleeve 1
14 | GK257 L@g tooth axle retainer ring 1
15 | GS113 Retainer ring fastening screw 2
M6 6 Grub and socket head cap screw
16 | GZ134 Lifting tooth screw Msx11 1
17 | GK252 Tooth stand 1
18 | GC253 Feeding small connecting bar 1E
19 | GZ135 Feeding screw 1 M8 1
20 | GZ136 Feeding screw II M8 1
21 | GW206 Feeding screw jump ring &8 I
22 | GT103 Feeding cam 1 same body with pendulum
bobbin support
23 | GX119 Feeding cam taper pin 3% 18 taper 1:50 1
24 | GK254 Tooth stand guide runner el
25 | GS193 Guide runner screw  M5X8 plain screw 2
26 | GM110 Machine tooth 1
27 | GS193 ‘Machine tooth screw M5x8 plain screw 1




9. Presser lifter




- 9. Presser lifter
; No. | No. of | Name Remark
__‘. ; drawing
Ea | 1 | GK258 | Presser lifting bar
- GK259 | Hand control uplifting presser stand
| 3 |GS133 | Stand screw MS5X 25 share this one piece with
: L socket head cap screw M5 X 12-1P¢cs catching plate screw
o | _ MSX25-1Pcs ,
A 4 [GK260 | Standshim  ®10X ©5x03—2pes %
. " 5 | GZ137 | Uplifting handle axle :
=5 GW211 | Uplifting handle axle jump ring o
R | 12-2pcs
P 7_|GZ138 | Uplifting handle bar
oy 8 | GZS139 | Uplifting presser handle ball
Eq 9 | GW217 | Uplifting presser spring
45 10 | GK261 | Slack thread stand
k| 11 | GK262 | Slack thread lever
E | 12 | GW216 | Slack thread lever jump spring o6
o | 13 | GS134 | Slack thread stand screw ;
k.4 socket head cap screw M5 X 12-2
Eog | 14 | GW215 | Slack thread torsional spring Z
o 15 | GK263 | Slack thread torsional spring seat ;
= 16 | GS132 Torsional spring seat fastening screw '
socket head cap screw M4 X 12-1
ek 17 | GZ140 | Slack thread top bar
P 18 | GW214 | Slack thread top bar spring
2 | 19 | GK265 | Slack thread top bar washer
’% i PI125X D6X1.5-1 '
k- + |20 [GW213 | Slack thread top barjumpring o6 |
5 21- | GK264 Uplifting presser lever
: g“ 22 |GZ141 | Uplifting presser lever axle
S 23 | GS113 Lever axle fastening screw
& Grub socket head cap screw M6X 10
i 24 |GW212 | Lever torsional spring



10. Bobbin winder




5

Prees

B d i i bt

10, Bobbin winder

No. [ No. of Name of Part No. [ No. of Name of Part
drawing drawin
1 GKZ266 | Bobbin winder baseboard 331G Full reel drawboard
7 GKZ67 Trapping thread screw fixed [ 34 | GWI124 Full reel drawboard
pole torsion spring
xS GZ142 Trapping thread screw 35 | GL143 Ra_;simg thread board
; spiale
4 GSI101 T thread screw 36 | GKZ70 Raising thread board
fastening screw ' saddle
M4 X 8 Grub socket head cap screw i
3 GK268 Passing thread ring 37 | GW203 Spiale jump ring
6 GSI01 Passing thread ning fastening | 38 | GK278 Creel board
screw
M4 X6  Grub socket head cap screw
7 | GK269 | Bracket 39 1 GZ144 Hitch spring pole
8 GWIZ1 | Thread trapping spring 40 | GZ145 Cam press bar bolt
9 GL204 Thread ng screw 41 | GL203 Pressbar bolt = M3-2
M6X%0.75 e
10| GNTI6 Bobbin 42 | GK272 Draw spring board
1T | GZT48 Thread coiling pole 43 | GWIZ2 Coiler draw spring
12 | GK2Z77 Thread coiling stand 44 | GSI122 Draw %prmg board bolt
. M4X 10 plain screw
137 GP108 Thread coiling pulley 45 | GKZ80 Draw spring board bolt
: shim ®4x ®8x08
14 T GSI21 Thread coiling pulley 46 | GKZ75 Shoebrake
fastening screw :
M3 X6 Plam screw
{15 | GWZI3 | Pulley jumpring 6 47 | GBSIIZ Wooden screw®3X 14
16 | GOT4T | Plastic pulley steel bushing |48 | GSII0 Full reel board regulate
| , - screw
I7 | GK2Z79 Worm shim 49 [ GLZ03 Fﬁl reel board regulate
| n
13 | GZ149 Thread raising worm
I9 TGXT200 [Wormpin 92%02X10
20 1 GZI46 Worm wheel shaft
21 1 GOTI40 Worm wheel eccentric sleeve
22 T GKZTT ‘Worm wheel retainer ning
23 | GSI0T }Norm,whepl retainer ring
| rin,
: M4X6 _Grub socket head cap screw
24 [ GPI0Y Raising thread worm
25 | GXT20 | Raising thread worm wheel
pin__ $2x02X%14
26 | GPIID Raising thread small cam
27 | GWTZ3 | Thread coiling stand torsion
sprin
28 | GZI47 'I'Eﬁgaiﬁo:lmg stand axle
29 | GK2Z73 T'hread coiling seat
30 | GST2T Thread coiling seat axle
fastening screw
M3 X 11 Plain screw _ zincification
31 | GKZ274 | Thread coiling seai cushion
32 coliing seat screw
M4 X 5 Plain screw




